

From: Les Galbraith
Sent: Friday, April 07, 2006 9:56 AM
To: Amanda Strouth
Subject: Zone F

Amanda:

Last year Greg Johnson and Mark took 3 samples of possible Zone F material. These samples were KP05-52, 53 and 54. In a weekly report from last June Mark mentions that these samples were taken and tested in the site lab and that all three samples "passed the test". I am not sure how you pass a PSA test but I will assume that he meant that the samples fit within the gradation limits for the Zone F. I have not seen the results of these tests though. Hopefully he filed them somewhere on site. Can you look for them please. Ron asked me about these yesterday.

Les Galbraith, P.Eng.
Senior Engineer

*Knight Piésold Ltd.
1400 - 750 West Pender
Vancouver, B.C.
Canada V6C 2T8
Phone: +1 604 685 0543
Fax: +1 604 685 0147*

<http://www.knightpiesold.com> (new web site)

This communication, including any attachments, is intended only for the use of the intended recipient(s) and is confidential. If the reader of this communication is not the intended recipient, any dissemination, distribution or copying of this communication is strictly prohibited. Knight Piésold does not warrant the accuracy of this communication. If you receive this communication in error, please notify the sender by return e-mail and delete this communication from your system.